
water

Article

Small Scale Direct Potable Reuse (DPR) Project for
a Remote Area

Jianhua Zhang 1, Mikel C. Duke 1, Kathy Northcott 2, Michael Packer 3, Mayumi Allinson 4,
Graeme Allinson 5, Kiwao Kadokami 6, Jace Tan 7, Sebastian Allard 7, Jean-Philippe Croué 7,
Adrian Knight 8, Peter J. Scales 8 and Stephen R. Gray 1,*

1 Institute for Sustainablity and Innovation, Victoria University, Melbourne 8001, Australia;
jianhua.zhang@vu.edu.au (J.Z.); mikel.duke@vu.edu.au (M.C.D.)

2 Veolia, Bendigo Water Treatment Plant, Kangaroo Flat, Bendigo 3555, Australia; Kathy.Northcott@veolia.com
3 Australian Antarctic Division, 203 Channel Highway, Kingston 7050, Australia; michael.packer@aad.gov.au
4 Centre for Aquatic Pollution Identification and Management (CAPIM), School of Chemistry,

University of Melbourne, Parkville 3010, Australia; mayumia@unimelb.edu.au
5 School of Science, RMIT University, GPO Box 2476, Melbourne 3001, Australia; graeme.allinson@rmit.edu.au
6 Faculty of Environmental Engineering, University of Kitakyushu, Kitakyushu 808-0135, Japan;

kadokami@kitakyu-u.ac.jp
7 Curtin Water Quality Research Centre, Curtin University, GPO Box U1987, Perth 6845, Australia;

Jace.Tan@curtin.edu.au (J.T.); s.allard@curtin.edu.au (S.A.); jean-philippe.croue@curtin.edu.au (J.-P.C.)
8 Department of Chemical and Biomolecular Engineering, University of Melbourne, Parkville 3052, Australia;

knightap@unimelb.edu.au (A.K.); peterjs@unimelb.edu.au (P.J.S.)
* Correspondence: stephen.gray@vu.edu.au; Tel.: +61-3-9919-8097

Academic Editor: Andreas N. Angelakis
Received: 8 December 2016; Accepted: 4 February 2017; Published: 8 February 2017

Abstract: An Advanced Water Treatment Plant (AWTP) for potable water recycling in Davis Station
Antarctica was trialed using secondary effluent at Selfs Point in Hobart, Tasmania, for nine months.
The trials demonstrated the reliability of performance of a seven barrier treatment process consisting
of ozonation, ceramic microfiltration (MF), biologically activated carbon, reverse osmosis, ultra-violet
disinfection, calcite contactor and chlorination. The seven treatment barriers were required to meet
the high log removal values (LRV) required for pathogens in small systems during disease outbreak,
and on-line verification of process performance was required for operation with infrequent operator
attention. On-line verification of pathogen LRVs, a low turbidity filtrate of approximately 0.1 NTU
(Nephelometric Turbidity Unit), no long-term fouling and no requirement for clean-in-place (CIP) was
achieved with the ceramic MF. A pressure decay test was also reliably implemented on the reverse
osmosis system to achieve a 2 LRV for protozoa, and this barrier required only 2–3 CIP treatments
each year. The ozonation process achieved 2 LRV for bacteria and virus with no requirement for
an ozone residual, provided the ozone dose was >11.7 mg/L. Extensive screening using multi-residue
gas chromatography–mass spectrometry (GC–MS) and liquid chromatography–mass spectrometry
(LC–MS) database methods that can screen for more than 1200 chemicals found that few chemicals
pass through the barriers to the final product and rejected (discharge) water streams. The AWTP plant
required 1.93 kWh/m3 when operated in the mode required for Davis Station and was predicted to
require 1.27 kWh/m3 if scaled up to 10 ML/day. The AWTP will be shipped to Davis Station for
further trials before possible implementation for water recycling. The process may have application
in other small remote communities.

Keywords: potable water recycling; ceramic microfiltration; reverse osmosis; ozonation; disinfection
by-products

Water 2017, 9, 94; doi:10.3390/w9020094 www.mdpi.com/journal/water

http://www.mdpi.com/journal/water
http://www.mdpi.com
http://www.mdpi.com/journal/water


Water 2017, 9, 94 2 of 25

1. Introduction

Davis Station, Antarctica, is operated by the Australian Antarctic Division (AAD) for the purposes
of undertaking environmental research. The AAD is committed to minimizing the impact of their
presence on this pristine environment and a desire to minimize the effect of their wastewater discharge
on the Antarctic receiving waters offered the opportunity to consider a direct potable reuse (DPR)
scheme at Davis Station.

An environmental impact assessment of wastewater discharges to the receiving environment
conducted by the AAD identified the need for tertiary treatment of sewage. Given the high quality
of tertiary treated wastewater, only incremental additional treatment would be required for potable
recycling that would enable greater water availability at Davis Station and reduced energy consumption
for producing drinking water compared to the current treatment of a cold, hypersaline source water.
Therefore, a demonstration trial of a potable recycling plant was undertaken for the AAD to ascertain
its suitability for implementation at Davis Station, Antarctica.

Davis Station has a population of approximately 120 people during the summer and 10–20 people
over winter. An annual supply ship provides the necessities for the station to function. The personnel
responsible for the operation and maintenance of water and wastewater services are also changed
annually. Operating a potable water recycling plant in Antarctica is challenging, as the treatment
process must consistently treat water to the quality required for drinking. In addition, for Davis
Station, the quality of any discharge stream must also be high, supplies can only be received annually
so inventories of chemicals and maintenance items must be kept low, and the plant operators
change every year and are responsible for site services apart from the water and wastewater systems.
Remote monitoring of the water recycling process is possible through a secure internet service to Davis
Station, and this will allow access to expert water treatment skills for resolution of process issues.
Site operators will have expertise in mechanical operations. Therefore, the potable recycling process
must be reliable and its performance verifiable on-line.

A quantitative microbial risk assessment (QMRA) was undertaken for Davis Station [1], to
determine the minimum Log Reduction Values (LRV) required for the small station population.
Minimum LRVs of 12.3 for bacteria, 12.1 for virus and 10.4 for protozoa were identified as necessary to
achieve a disability adjusted life year (DALY) of <10−6, the disease burden specified by the Australian
water recycling guidelines [2]. This analysis was based on a disease outbreak scenario at Davis station.

A membrane bioreactor was installed at Davis Station to attain secondary treatment in 2016,
and an Advanced Water Treatment Plant (AWTP) will treat the secondary effluent to potable water
standards and produce high quality discharge water. The AWTP will be housed in a 19 ◦C temperature
controlled room at Davis Station.

In this study, the AWTP to be taken to Davis Station was tested at Selfs Point Wastewater Treatment
Plant (SPWWTP), Hobart, Tasmania, for a period of nine months. The AWTP performance was assessed
based on the key design requirements and ability for critical control point (CCP) verification of process
performance. The assessment provides a reference for a small scale potable reuse plant design, i.e.,
barrier selection, requirements and critical control point (CCP) selection. The LRV assigned for each
unit operation is given in Zhang et al. [3] and the total claimed was 12.5 for virus, 12.5 for bacteria
and 10 for protozoa (an additional 2 LRV was also claimed for the membrane bioreactor (MBR) for
protozoa). Furthermore, some new technologies, such as the combination of ozonation, ceramic
microfiltration (MF) and biologically activated carbon (BAC), and pressure decay tests (PDT) for online
RO integrity verification, were used in this plant. This study demonstrated the effectiveness of these
technologies, and in particular the membrane processes.



Water 2017, 9, 94 3 of 25

2. Materials and Methods

2.1. Feed Water Characterization

The SPWWTP is a biological nutrient removal plant that receives a mixture of municipal and
industrial wastewater, as well as stormwater infiltration during rain events. The feed to the AWTP was
sourced from the discharge channel of the SPWWP prior to ultraviolet disinfection (UV) and chlorine
disinfection, and was screened (2 mm) prior to entry. At Davis Station, the feed will be from a MBR,
so the SPWWTP effluent is expected to be higher in suspended solids than the feed at Davis Station.
Feed water pH, temperature, turbidity and ammonia concentration were measured by in-line sensors.

2.2. Design and Experimental Challenges of the Pilot Plant

2.2.1. Major Operational Parameters and Verification Method for Each Barrier

The performance of the AWTP is considered here. The plant consisted of a seven barrier process
designed to meet the stringent LRV requirements for the small scale water recycling plant.

The seven barriers selected for the AWTP were:

1. Ozonation, employing a strong oxidation effect of ozone on pathogen inactivation, bio-degradability
improvement of organic matter, degradation of chemicals of concern (CoC), a lower chemical
consumption associated with cleaning of the downstream ceramic micro-filtration (MF) and
improved backwash efficiency [4,5].

2. Ceramic microfiltration membranes (MF), providing a size exclusion barrier to pathogens and
suspended solids and direct ozone compatibility to lower chemical consumption for membrane
cleaning. Ceramic MF has much better robustness and long-term integrity than polymeric
membranes, excluding the need for pinning of broken fibres.

3. Biologically activated carbon (BAC) filter, biologically removes DOC to lower the organic fouling
potential of the reverse osmosis (RO) feed so as to extend the RO element replacement period
and reduce chemical consumption for clean-in-place (CIP) and also removes additional trace
organic compounds from the RO brine that will be discharged to the Antarctic Ocean. However,
the BAC will also increase the concentration of particulates in the BAC effluent and increases the
frequency of cartridge filter replacement upstream of the RO array.

4. Reverse osmosis (RO) uses size exclusion to remove metals, pathogens and chemicals of concern
(CoCs). No anti-scalant was used and only acids and alkalis used for RO membrane cleaning.

5. Ultraviolet radiation (UV), employs ultraviolet C (UVC) radiation to deactivate pathogens,
especially protozoa.

6. Calcite contactor dissolves calcium carbonate into the RO permeate to increase water stability
thereby reducing product water corrosivity, and

7. Chlorination via hypochlorite to provide an additional pathogen inactivation and chlorine
residual to suppress pathogen regrowth in the distribution system.

A schematic diagram of the pilot plant is shown in Figure 1. Ozone production was via a Wedeco
OCS-GSO 10 system with a nominal ozone production rate of 30 g/h. The unit was set at 19–20 mg
per litre wastewater (≈24 g/h). The ozone system included a 480 L contact tank with an internal
tank, a circulating Venturi dosing system operating at a circulation flowrate of 2 m3/min, a pressure
swing absorption oxygen generator and an ozone generator. The ozone system started approximately
10 to 15 min earlier than the feed pump to build up the ozone concentration in the ozone contact
tank. The ozone mass transfer efficiency to the feed water was estimated by measuring the difference
between the gas flow rate from the ozone destroyer between operation in dry mode (ozone generator
not operating) and operational mode. The residual ozone concentration was measured by an in-line
ozone sensor positioned in the discharge line from the ozone system.



Water 2017, 9, 94 4 of 25

The MF barrier comprised two 0.1 µm Metawater® (Chiyoda-ku, Tokyo, Japan) ceramic
membranes operated alternatively (duty/standby) in dead end mode. The area of each membrane
was 25 m2. The operating flux was approximately 50 Lm−2·h−1. A pressure decay test (PDT) was
used to ensure membrane integrity after each online period and the filtrate turbidity was used to
trigger the integrity test during operation. To minimise labour requirements, clean-in-place (CIP) of the
ceramic MF membranes with manual chemical addition to the CIP tank was not practiced. However,
100 mg/L NaClO solution was used for chemically enhanced backwash (CEB) instead of 50 mg/L
as recommended by the manufacturer. The backwash pressure was also reduced to 1.6 bar from the
manufacturer recommendation of 4 bar, which minimised hydraulic shock and vibration within the
treatment system during backwash. The MF backwash was returned to an upstream trickling filter at
SPWWTP and will also be returned to start of the wastewater treatment process at Davis Station.

The BAC barrier used Acticarb® (El Segundo, CA, USA) BAC GA1000N activated carbon with
an Empty Bed Contact Time (EBCT) of 20 min. Monitoring of the BAC filtrate was performed by an
in-line turbidity meter located in the BAC filtrate line. Turbidity was used to detect high turbidity
filtrate flowing from the BAC into the RO mixing tank. The BAC backwash was activated when the
head-loss increased to 25 mbar (on-line sensor) or the filtrate turbidity reached 1.5 NTU. Reticulated
Hobart tap water (flowrate 3.3 L/s) was used to backwash the BAC. BAC backwash was returned
to SPWWTP and at Davis station the BAC backwash will be returned to the start of the wastewater
treatment plant. As the BAC was operated intermittently because of the batch operation of the
treatment plant, air was intermittently fed to the BAC filter.

Five FILMTEC BW30-4040 RO elements were used in the RO array, and the designed
transmembrane pressure and permeate flow were 9.4 bar and 14 L/min, respectively. The RO system
incorporated a recycle stream to increase the overall recovery to 70%, with a single pass recovery of
approximately 50%. The membrane integrity was monitored by both conductivity and PDTs. The PDT
was conducted based on the method described by Zhang et al. [6]. The RO PDT was used to achieve
the required LRV for protozoa and a protozoa LRV of 2 across the RO membranes was claimed. For this
system, the initial pressure used for the PDT was 85 kPa (transmembrane pressure of 45 kPa and
a static head pressure of 40 kPa) and a pressure decay rate below 3.7 kPa/min indicated a protozoa LRV
of 2 could be claimed for the RO system. The RO permeate would fill a head tank first before supply to
the product pipeline. The RO permeate in the head tank was used to flush the concentrate side of the
RO elements when the plant switched to standby mode to dilute the concentrate and reduce fouling
and osmotic pressure. To reduce the chemical inventory and storage capacity, only 90 L of 600 mg/L
NaOH and 90 L of 550 mg/L HCl solutions were used for the RO CIP and no anti-scalant was used.
The RO integrity was challenged using rhodamine WT dye by adding the dye into the mixing tank
and measuring the dye concentration in the feed and combined permeate. A membrane autopsy
was performed once the RO membranes fouled. The RO housing was cut open, samples of fouled
membrane dried at 40 ◦C and the sample weight determined before the samples were ultrasonically
cleaned in water and again dried at 40 ◦C before weighing. The dried sample weights before and after
cleaning were used to determine the dry foulant load. A sample of the foulants was also removed from
the membrane, dried at 80 ◦C overnight in a pre-weighed crucible, before the crucible was placed in
a preheated (565 ◦C) muffle furnace for 2 h. The crucible and dried foulant were cooled and weighed
before being re-loaded into the Muffle furnace (565 ◦C) overnight. The crucible and residual foulant
were then cooled and weighed. Organic matter was designated as the difference between weights and
inorganic matter was designated as the residue left after heating.